PORTABLE TENNIS SYSTEM

/|

s
® ~
1244205 PAGE 1 % 3, 12/09



PORTABLE TENNIS SYSTEM

ITEM DESCRIPTION QTY
B HEX BOLT M10 X 100 4EA
c WASHER M10 8 EA
D LOCK NUT M10 4EA
E WASHER M12 8 EA
F LOCK NUT M12 4EA
G HEX BOLT M12 X 110 4EA
H EYE BOLT 1EA
[ HEX BOLT M8 4EA
J LOCK NUT M8 4EA
K SET SCREW 2EA
L TENNIS POST CAP 2EA
M 36" BASE SECTION 2EA
N 32" BASE SECTION 2EA
o MALE CROSSBAR 2EA
P CENTER CROSSBAR 1EA
Q DEAD END POST 1EA
R WINCH POST 1EA
S ANGLE BRACE 2EA
T WHEEL 4EA
ASSEMBLY INSTRUCTIONS

STEP 1)

STEP 2)

STEP 3)

STEP 4)

STEP 5)
STEP 6)

STEP 7)

1244205

Attach Winch Post (item R) and 32" Base Section (item N) to 36" Base Section
(item M) using Hex Bolt, Washer and Locknut (item E, F, G).

Attach Angle Brace (item S) to Winch Post (item R) and 32" Base Section (item N)
using Hex Bolt, Washer and Locknut (item B,C,D).

Attach 32" Base Section (item N) to Male Crossbar (item O).

Attach Male Crossbar (item O) to Center Crossbar (item P).

Attach Wheel (item T) to Wheel Bracket using Hexbolt and Locknut (item I,J).
Attach Post Cap (item L) to Winch Post (item R) using Set Screw (item K).

Repeat Steps 1-6 for opposite end.

PAGE 2 12/09



